
1 

This is a post-peer-review, pre-copyedit version of an article published in Water 
Conservation Science and Engineering. The final authenticated version is available online at: 
http://dx.doi.org/10.1007/s41101-020-00086-6.    

Energy benchmarking as a tool for energy efficient wastewater treatment: 

reviewing international applications 

Ilda Closa, Jörg Krampea,b, Juan P. Alvarez-Gaitanc, Christopher P. Sainta, 

Michael D. Shortd,* 

a Natural and Built Environments Research Centre, School of Natural and Built 

Environments, University of South Australia, Mawson Lakes, South Australia 5095 Australia, 

b Institute for Water Quality and Resource Management, TU Wien, Karlsplatz 13/226, 1040 
[...]
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

2,469 EB

Statistical 
evaluation, 
literature 
investigation EB

yes yes yes COD 

[30]

Germany 

6,823 EB

Statistical 
evaluation, 
literature 
investigation EB

yes yes yes COD 

[31]

2,469
EB 
(evaluation) 

Standards and 
procedures, 
comparative 
studies, EB (evaluation)

yes yes yes COD 

[32]

6,823
EB 
(regulation)

Regulation, 
standards and 
Procedures EB regulations

yes yes yes COD 

[29]

Greece 

10
Energy 
evaluation

Statistical 
evaluation

Carbon footprint, control 
strategies, energy 
savings, greenhouse gas 
emissions, specific 
energy consumption

yes yes no no 

[45]

Hungary 

21
Energy 
evaluation

Statistical 
evaluation

Wastewater 
characteristics, energy 
benchmarking, nitrogen 
removal, energy 
efficiency, self-
generated electricity.

yes yes no COD; TN 

[86]

India 

1
Energy 
evaluation

Statistical 
evaluation

Energy pattern analyses, 
Methodological 
framework, Energy 
intensity

yes no yes no 

[87]

India 

64
Energy 
evaluation 

Statistical 
evaluation

Estimating energy use 
and GHG emission, 
presents the sources of 
energy and carbon 
emissions

yes yes yes no 

[88]



41 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

Italy 

1
Energy 
evaluation 

Statistical 
evaluation, 
process level 
optimisation

Energy efficiency, 
Biological oxidation, 
Aeration

yes yes yes COD 

[70]

Italy 

241 EB
Statistical 
evaluation

Benchmarking, electric 
energy consumption, 
energy efficiency, 
performance indicators, 
survey

yes yes yes COD 

[43]

Japan 

985 EB
Statistical 
evaluation

Anaerobic digestion, 
electrical energy 
consumption, energy 
saving, greenhouse gas 
emissions

yes no yes BOD 

[52]

Portugal 

17

Energy 
performance 
evaluation

Statistical 
evaluation

Energy performance 
assessment,  energy 
performance indicators

yes no yes COD 

[47]

800+
Energy 
evaluation 

Statistical 
evaluation

Benchmark, efficiency, 
electrical energy, 
management tool, 
operational asset

yes no yes BOD 

[48]

13
Energy 
evaluation 

Statistical 
evaluation

Energy, environment, 
statistic, sustainability

yes no yes BOD 

[89]

Slovakia  
68 EB

Statistical 
evaluation energy benchmarking 

yes no yes BOD 

[44]

Spain 
177

Energy 
evaluation

empirical 
studies

Energy efficiency, Non-
radial DEA,  CO2 

emissions, Energy 
saving

yes no yes COD 

[90]

192
Energy 
evaluation

empirical 
studies

Energy efficiency, Non-
radial DEA,  CO2

emissions, Energy 
saving

yes no yes COD 

[91]



42 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

30 EB
empirical 
studies

Bootstrapping, DEA, 
Performance

yes no yes no 

[92]
Sweden 5 Survey Statistical 

evaluation 
Costs, electricity 
consumption, chemical 
consumption, manpower

yes yes no COD [37] 

Switzerland 

962 EB
Theoretical 
calculation EB

yes yes yes COD 

[34]

- EB
Theoretical 
calculation EB

yes yes yes COD 

[14]

n/a EB 

Statistical and 
theoretical 
calculation EB

yes yes yes COD/BOD 

[38]

256

Energy 
performance 
benchmarking

Statistical 
evaluation

Energy consumption, 
performance indicators, 
saving potential

yes yes yes BOD 

[93]

Sweden 
24

Performance 
indicators 
calculation

Statistical 
evaluation

Benchmarking, 
operation, performance 
indicators, VASS, 

yes yes no BOD/COD 

[40]

UK 2
Energy 
evaluation

Statistical and 
theoretical 
calculation

Electrical energy, 
manual energy, 
mechanical energy, 
chemical energy, 
oxidation ditch

yes yes yes - 

[58]

87
Energy 
evaluation

Statistical 
evaluation

Infrastructure, Carbon 
dioxide, Energy use, 
Retrofit, Resources

yes no yes BOD 

[94]

USA 
266

Energy 
performance 
benchmarking

Statistical 
evaluation

Energy performance, 
OLS regression [55]

USA 
2273+

Energy 
evaluation

comparative 
studies

Performance evaluation, 
performance indicators, 
database benchmarking.

yes no yes* BOD 

[95]
a

TOP = (COD + 2BOD + 2SS + 20TN + 100TP) *·VWT; (kg); TOP – total pollution; VWT – wastewater treated volume; 
b

USA (15 WWTPs), Germany (10,200 WWTPs), China (14 WWTPs) 

and South Africa; 
c

China, Germany, Israel, Japan, Korea, South Africa, Spain, Sweden, Switzerland, USA,



43 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

Table 2: ‘Ideal value’ specific energy consumption (per m3 wastewater) of various wastewater treatment processes for the model-plant of Muller 

et al. [14] (data adapted from Müller et al. [14]). 

Wastewater treatment process stage

Specific electricity consumption of model-plant 
100,000 PE

Wh/m3

wastewater a
kWh/PE*y 

model-plant 
kWh/d 

Outside the WWTP boundaries 

Storm water overflow basins (catchment basin) 4 b

Within WWTP boundaries 

wastewater lift station for 3 m delivery head 13.9 1.93 528 

Rakes 0.7 0.09 25 

Grit chamber (aerated grit chamber) 5.5 0.76 209 

Preliminary sedimentation 

incl. primary sludge pumping station 1.1 0.15 42 

Aeration/ blowers 98.9 13.72 3 760

Circulation (denitrification) 12.6 1.75 480

Recirculation 5.7 0.79 216

Return activated sludge 6.9 0.96 262

Aeration with nitrogen elimination  124.1 17.22 4,718 

Option: fluid-bed reactor process 252.3 35 9,589

Option: fixed-bed reactor process 144.2 20 5,479

Option: MBR 360.5 50 13,699

Option:  trickling filter with nitrification 54.7 7.59 2 080
Option: RBC- rotating biological contactor with nitrification 
(10,000 PE)b 15.9 2.2

Secondary clarification - recirculation sludge pumping station 1.6 0.22 61 

Precipitation dosing - Simultaneous precipitation 0.3 0.04 11 

Filtration, including lifting 

downward flow filter c 22.5 3.12 855 



44 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

Continuous flushed up flow-filter 1.9 2.5 680

Cylindrical filter system 9.8 1.37 373

Micro-screening 22 3.05 836

Sum model-plant 100,000 PE                                                                                   
(takes into account only Bold process stages) 169.7 23.5 6,449 

a Basis of model-plant 38,000m3/d wastewater (380 L/PE d)
b Referring to model-plant not advisable/appropriate 
c Includes wastewater lifting station with 3 m pumping head



45 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

Table 3:  ‘Ideal value’ specific energy consumption (per 1m3 sludge resp. 1 ton of total solids (1t TS)) of various sludge treatment processes for 

the model-plant of Muller et al. [14] (data adapted from Müller et al. [14]) 

Sludge treatment processes stage

Specific electricity consumption of model-
plant 100,000 PE

kWh/m3

sludge a
kWh/PE*y 

model-plant
kWh/d 

coarse materials removal sludge screening 0.1 0.05 13 

Pre-thickening               
primary sludge            
(174m3/d) 

static 0.1 0.07 20 

rotary drum screens 0.3 0.16 45 

press 0.5 0.29 80
Pre-thickening             
excess-sludge  
(620m3/d) 

rotary drum screens 0.3 0.73 200 

decanter 0.6 1.46 400

flotation 1 2.19 600

Stabilisation               
(155m3/d raw-sludge)

anaerobic-mesophilic  1.9 1.1 300 

anaerobic-psychrophilic 1 0.58 160

(155m3/d raw-sludge) ultrasound disintegration 1 0.55 152

Dewatering                     
(155m3/d  digested-sludge) 

static post-thickening 0.1 0.07 20

decanter 1 0.58 160

high dewatering centrifuge 1.3 0.73 200 

belt filter press 0.8 0.44 120

chamber filter press 1.6 0.91 250

membrane filter press 2.5 1.39 380

Drying thermal 26.7 1.46 400

Temporary storage 1

sludge reuse/disposal 

sludge pumping station digested sludge allocated to treatment stages

Sum model-plant 100,000 PE      
(take into account only Bold process stage) 2.7 733 

a Reference basis 1 m3 sludge in the inlet to the respective treatment stage



46 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

Table 4:  ‘Ideal value’ - specific energy consumption for infrastructure for the model-plant of Muller et al. [14] (data adapted from Müller et al. 

[14]) 

Infrastructure process stage

Specific electricity consumption of model-
plant 100,000 PE 

kWh/Unit kWh/PE*y 
model-plant

kWh/d 

Operations building  light, lab, workshop 0.18 50 

Supplies    
potable water 

from network extern 

service water/process water internal network 0.3 a 0.26 70 
compressed air internal network 0.1 b 0.05 13 
Heating 0.37 100 

Ventilation system 0.15 40 

Exhaust air purification (depending on local conditions) 0.58 160 

Sum model-plant 100,000 PE      
(take into account only Bold process stage) 1.6 433 

a per 1m3 service water 
b per 1m3 compressed air (Suction volume)



47 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

Table 5:  Total specific energy consumption for the model-plant of Muller et al. [14] (data adapted from Müller et al. [14]). 

Energy (electricity) consumption 
of model plant 100,000 PE

Activated sludge plants with N-elimination and pre-treatment 
(for all treatment stages also energy-efficient process/New 
installations) 

kWh/PE*y 
model-plant 

kWh/d 

Wastewater treatment 23.5 6,449 

Sludge treatment 2.7 733 

Infrastructure and others 1.6 433 

Total for the entire model-plant 27.8 7,615 



48 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

Table 6:  Guide values in kWh/PEBOD60*y for specific energy consumption in relation to SC and biological treatment of Baumann at al. [31] 

(data adapted from Baumann et al. [31]). 

<1,000 PE 
[SC 1] 

1,000–5,000 PE 
[SC 2] 

5,001–10,000 PE 
[SC 3] 

10,001–100,000 PE 
[SC 4] 

>100,000 
[SC 5] 

Aerated lagoons 
45 40 35 30 -

Rotating biological 
contactors 35 25 - - -

Trickling filter 
50 25 25 25 25

Extended aeration  
70 45 37 32 -

Activated sludge 
(AS)a

60 45 37 32 30

AS and trickling 
filters - - - 38 26

Plants targeting nitrification 
Plants targeting nitrogen removal 

a Plants with separate sludge stabilisation 



49 

This is a post-peer-review, pre-copyedit version of an article published in Water Conservation Science and Engineering. The final authenticated 
version is available online at: http://dx.doi.org/10.1007/s41101-020-00086-6.    

Table 7:  Target Values in kWh/PEBOD60*y for specific energy consumption in relation to SC and biological treatment of Baumann at al. [31] 

(data adapted from Baumann et al. [31]). 

<1,000 PE 
[SC 1] 

1,000–5,000 PE 
[SC 2] 

5,001–10,000 PE 
[SC 3] 

10,001–100,000 PE 
[SC 4] 

>100,000 PE
[SC 5] 

Un-aerated lagoons 
2 - - - -

Constructed wetland 
3 - - - -

Aerated lagoons 
32 30 24 22 -

Rotating biological 
contactors 25 18 15 - -

Trickling filter 
35 15 15 18 18

Extended aeration 
35 26 22 20 -

Activated sludge 
(AS)a 29 26 23 20 20

AS and trickling 
filters - - - 26 18

Plants targeting nitrification 
Plants targeting nitrogen removal 

a Plants with separate sludge stabilisation 


